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Our Ref No.:

To

BALAJI ACTION BUILDWELL

ED/20-21/2099997695/V0884

PLOT NO. C-34, C-34(A) TO (D) & C-3,
ELDECO SIDCUL INDUSTRIAL PARK,
DISTT. UDHAM SINGH NAGAR, SITARGANJ - 262405 (UK) .
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Test Results

| FR GRADE-HIGH DENSITY FIBER BOARD (HDF) SIZE:
70X70X12 MM
P17540 / 2099997695

05 NOS
BALAJI ACTION BUILDWELL,SITARGANJ

NIL DT.23/09/2020 & E-MAIL Dtd 05/1 0/2020
BALAJI ACTION BUILDWELL, SITARGANJ

NO MARKING

05/10/2020
05/10/2020
05/10/2020

MELTING BEHAVIOUR TEST AS PER 1S:15061:2002
(REAFFIRMED 2017)
As described in specification

Good
13/10/2020
As per Annexure "A" (Enclosed)

The sample 'FR Grade - High Density Fiber Board (HDF) Size:70X70X12 MM’ tested for above mentioned
tests and meets the requirement of Melting Behaviour

mentioned in Annexure 'A’
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ANNEXURE ‘A’

Test Report Sample No: 2099997695
Test Component Description: FR Grade — High Density Fiber Board (HDF)

Size: 70X70X12 MM Part No.: Not applicable
Test Specification: Melting Behaviour test as per 1S:15061:2002 (Reaffirmed 2017)
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Test Description Specified values Actual Test Remark

Results
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Melting behaviour,
(CL.No.3.4, 4.3 & Annex. C)

No flaming or non- Conform Conforms
flaming fall of
drops and ignition
of cotton wool due
to it shall be

observed

Not Marked For record only
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| Assessment : The sample ‘FR Grade - High Density Fiber Board (HDF) Size:
| 70X70X12 MM’ tested for above mentioned test and meets the
[ .requirement of Melting Behaviour test as per 1S:15061:2002

L Reaffirmed 2017). S

f 2. | Marking
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I.M. Yelurkar, Scientist 'B'
Scientist — Environmental Lab.
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